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Band edge measurements

Test Result

TestMode Antenna | ChName | Freq(MHz) | RefLevel[dBm/100KHz] | Result{dBm/100KHz] | Limit{dBm/100KHz] | Verdict
Ant6 Low 2412 10.71 -39.75 <-9.29 PASS
Ant3 Low 2412 10.84 -40.08 <-9.16 PASS

11B-CDD
Ant6 High 2462 10.97 -43.13 <-9.03 PASS
Ant3 High 2462 10.93 -42.78 <-9.07 PASS
Ant6 Low 2412 8.08 -22.5 <-11.92 PASS
Ant3 Low 2412 7.89 -23.95 <-12.11 PASS

11G-CDD
Ant6 High 2462 7.75 -36.29 <-12.25 PASS
Ant3 High 2462 7.57 -35.82 <-12.43 PASS
Ant6 Low 2412 7.22 -24.11 <-12.78 PASS
Ant3 Low 2412 7.19 -24.11 <-12.81 PASS

11AX20MIMO
Ant6 High 2462 6.69 -32.12 <-13.31 PASS
Ant3 High 2462 6.76 -35.42 <-13.24 PASS
Ant6 Low 2422 2.03 -33.11 <-17.97 PASS
Ant3 Low 2422 2.05 -35.53 <-17.95 PASS
11AX40MIMO
Ant6 High 2452 2.69 -40.01 <-17.31 PASS
Ant3 High 2452 2.73 -40.67 <-17.27 PASS
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Conducted Spurious Emission

Test Result
FregRange ReflLevel Result Limit .
TestMode | Antenna | Freq(MHZ) | 1y 1" | [dBm/100KHZ] | [dBm/100KHZ] | [dBm/100KHzZ] | Verdict
30~1000 10.71 -49.08 <-9.29 PASS
Ant6 2412
1000~26500 10.71 -45.15 <-9.29 PASS
30~1000 10.84 -54.82 <-9.16 PASS
Ant3 2412
1000~26500 10.84 -45.89 <-9.16 PASS
30~1000 11.53 -54.81 <-8.47 PASS
Ant6 2437
1000~26500 11.53 -46.65 <-8.47 PASS
11B-CDD
30~1000 11.46 -54.61 <-8.54 PASS
Ant3 2437
1000~26500 11.46 -46.04 <-8.54 PASS
30~1000 10.97 -55.14 <-9.03 PASS
Ant6 2462
1000~26500 10.97 -45.6 <-9.03 PASS
30~1000 10.93 -54.08 <-9.07 PASS
Ant3 2462
1000~26500 10.93 -45.39 <-9.07 PASS
30~1000 8.08 -54.51 <-11.92 PASS
Ant6 2412
1000~26500 8.08 -45.71 <-11.92 PASS
30~1000 7.89 -54.24 <-12.11 PASS
Ant3 2412
1000~26500 7.89 -46.65 <-12.11 PASS
30~1000 8.13 -54.52 <-11.87 PASS
Ant6 2437
1000~26500 8.13 -46.43 <-11.87 PASS
11G-CDD
30~1000 7.89 -54.89 <-12.11 PASS
Ant3 2437
1000~26500 7.89 -46.07 <-12.11 PASS
30~1000 7.75 -49.5 <-12.25 PASS
Ant6 2462
1000~26500 7.75 -46.13 <-12.25 PASS
30~1000 7.57 -53.7 <-12.43 PASS
Ant3 2462
1000~26500 7.57 -46.06 <-12.43 PASS
30~1000 7.22 -54.38 <-12.78 PASS
Ant6 2412
1000~26500 7.22 -45.15 <-12.78 PASS
30~1000 7.19 -54.73 <-12.81 PASS
Ant3 2412
1000~26500 7.19 -45.94 <-12.81 PASS
30~1000 7.01 -54.86 <-12.99 PASS
Ant6 2437
1000~26500 7.01 -46.15 <-12.99 PASS
11AX20MIMO
30~1000 7.20 -54.62 <-12.8 PASS
Ant3 2437
1000~26500 7.20 -45.32 <-12.8 PASS
30~1000 6.69 -54.86 <-13.31 PASS
Ant6 2462
1000~26500 6.69 -46.27 <-13.31 PASS
30~1000 6.76 -54.98 <-13.24 PASS
Ant3 2462
1000~26500 6.76 -45.87 <-13.24 PASS
30~1000 2.03 -53.95 <-17.97 PASS
Ant6 2422
1000~26500 2.03 -46.26 <-17.97 PASS
30~1000 2.05 -54.46 <-17.95 PASS
Ant3 2422
1000~26500 2.05 -45.66 <-17.95 PASS
30~1000 3.36 -54.42 <-16.64 PASS
Ant6 2437
1000~26500 3.36 -46.76 <-16.64 PASS
11AX40MIMO
30~1000 3.38 -55.23 <-16.62 PASS
Ant3 2437
1000~26500 3.38 -46.14 <-16.62 PASS
30~1000 2.69 -54.77 <-17.31 PASS
Ant6 2452
1000~26500 2.69 -45.71 <-17.31 PASS
30~1000 2.73 -54.73 <-17.27 PASS
Ant3 2452
1000~26500 2.73 -46.34 <-17.27 PASS
Sporton International Inc. (Kunshan) Page Number . A2-62 of 96

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6



SPORTON LAB.

FCC RF Test Report

Report No

. FR320205C

Test Graphs

11B-CDD_Ant6_2412_30~1000

Spectrum

[@

Ref Level 20,00 dém
o Att 20 dB
Count 10/10

Offset 12.95 dB & RBW 100 kHz
SWT

30.1 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

10 dam

M1[1] 19.08 dBm

832.3090 MHz|

0 dem

—IodEm==01 -2.200 dén

-20 dBm

-30 dBm

-40 dBm

M1
k4

-70 dBm

-50 dBm: |

Start 30.0 MHz

30001 pts Stop 1.0 GHz

L

Date: 15.FEB.2023 19:13:02

J [ | EEREREC ]

11B-CDD_Ant6_2412_1000~26500

Spectrum

&)

Ref Level 20,00 dém

Offset 12.95 dB & RBW 100 kHz

o Att 20 de SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 9.17 dBm
M1 2.412230 GHz
10 dBm M2[1] -45.15 dBm)
25.776650 GHz
0 demy
=IodeEm——=01 -9.290 din

-20 dfm

-30 dfm

-40 dfm

M2

-50 dfm:

-70 dBm

Start 1.0 GHz
—

30001 pts Stop 26.5 GHz

L

Date: 15.FEB.2023 19:13:18

J [ BERREEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-63 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11B-CDD_Ant3_2412_30~1000

Spectr

| Att

m

(=)

20 dB

Count 10/10

Ref Level 20,00 deém  Offset 12.95 dB & RBW 100 kHz
SWT

30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

54.82 dBm)
110.4910 MHz

0 dem

-20 dBm:

-IodBm—ijt

D1 -9.160 d8

-30 dBm:

-40 dBm

-50 dBmgy

=70 dBm:

OO p——————

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

11B-CDD_Ant3_2412_1000~26500

| Att

Spectrum

(=)

20 dB

Count 10/10

SWT

Ref Level 20,00 deém  Offset 12.95 dB & RBW 100 kHz

255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

M1
10 defh

M1[1]

0 dem

M2[1]

10.17 dBm)|
2.411380 GHz
-45.89 dBm)
20.342600 GHz

=10l

-20 df

="

D1 -9.160 df

B

-30 dfm

-40 df

3

-50 df

3

ek

=70 dBm:

Start 1.0 G
—

30001 pts

L

Date:

) [ BERREEE ]

Stop 26.5 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-64 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11B-CDD_Ant6_2437_30~1000

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz

lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 54.81 dBm
790.8910 MHZ
10 dém:

0 dem

T dem—J0! 8470 dsm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

VRR————, e e

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

) ()

11B-CDD_Ant6_2437_1000~26500

| Att 20de SWT 255 ms & VBW 300 kHz

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz

Mode Sweep
Count 10/10

@ 1Pk Yiew

-50 deym

=70 dBm:

M1[1] 8.99 dBm
M1 2.439430 GHz
10 dem M2[1] -46.65 dBm)

21.035350 GHz

0 dem|

o dgn—J0! 8470 dsm

-20 dBfm

-30 dBm:

-40 dBm

Start 1.0 GHz 30001 pts
—

StuE 26.5 GHz

J [ | EEREREC ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-65 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11B-CDD_Ant3_2437_30~1000

Spectrum

(=)

Ref Level 20,00 dém Offset 12.77 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 17k View
M1[1] 54.61 dBm
612.7730 MHZ
10 dém:
0 dem.

-20 dBm:

Todem—J01 -8:540 dan

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

VR VP P S S A S S

Start 30.0 MHz

30001 pts Stop 1.0 GHz
- 1
I [ ) )
Da 15.FEB. 2 19:2
11B-CDD_Ant3_2437_1000~26500
Spectrum ug‘
Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz
lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
Mi[1] 8.83 dBm
M1 2.436030 GHz
10 dem M2[1] -46.04 dBm)
20.350250 GHz
0 dBm|
9 dgn—J01 -8.540 dém
-20 dBfm
-30 dBm
-40 dBm-
M2
-50 deym
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
il T
L JL J Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

. A2-66 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11B-CDD_Ant6_2462_30~1000

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz
| Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 55.14 dBm|
917.9890 MHz|
10 dém:
0 dem.
T dEm==D1 -9.030 dén
-20 dBm
-30 dBm
-40 dBm
50 dBm o
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- _— e

L J1 ) [ EEEEER ]

11B-CDD_Ant6_2462_1000~26500

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz

lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 8.75 dBm
M1 2.463230 GHz
10 dem M2[1] -45.60 dBm)
21.059150 GHzZ
0 dbm)
ToEE =01 -2.030 d8n
-20 dEfm
-30 dBfm
-40 dejn e
0 W
70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
il T
L JL J Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-67 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11B-CDD_Ant3_2462_30~1000

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz
| Att 20de SWT 30.1ms & VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk Yiew
mM1[1] 54.08 dBm|
832.2760 MHz|
10 dém:
0 dem.
T dEm==D1 -9.070 dén
-20 dBm:
-30 dBm:
-40 dBm
-50 dBm ftt
e
=70 dBm:
Start 30.0 MHz 30001 pts Stui: 1.0 GHz

[ )il ) )

11B-CDD_Ant3_2462_1000~26500

| Att 20de SWT 255 ms & VBW 300 kHz

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz

Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 10.72 dBm
. 2.460680 GHz

10 dBm M2[1] -45.39 dBm)
23.756200 GHzZ

0 dem)

IodEr==01 -0.070 dén

-20 defm:

-30 dem

-40 defn

70 dBm

Start 1.0 GHz
—

30001 pts StuE 26.5 GHz

J [ BERREEE ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-68 of 96



sanroncas. FCC RF Test Report

Report No

. FR320205C

11G-CDD_Ant6_2412_30~1000

Spectrum

Ref Level 20,00 dBm

(=)

lo Att 20 de
Count 10/10

Offset 12.95 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 54.51 dBm

884.6220 MHz|

0 dem

-10 dBm

D1 -11.920

-20 dBm:

dBmy

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

e L ey

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

11G-CDD_Ant6_2412_1000~26500

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

@ 1Pk Yiew

Offset 12.95 dB & RBW 100 kHz

SWT 255 ms @ VBW 300 kHz  Mode Sweep

10 dBm:
b ]

M1[1] 6.22 dBm

2.407130 GHz

0 demy

M2[1] -45.71 dBm

20.379150 GHz

-10 dfm

D1 -11.920

dBmy

-20 dfm:

-30 dfm

-40 dim

-50 dBm

=70 dBm:

Start 1.0 G
—

30001 pts Stop 26.5 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number . A2-69

of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11G-CDD_Ant3_2412_30~1000

Spectrum

Ref Level 20,00 dBm

(=)

lo Att 20 de
Count 10/10

Offset 12.95 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 54.24 dBm

873.7910 MHz|

0 dem

-10 dBm

-20 dBm:

dem

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

b s g e

Start 30.0 MHz

30001 pts Stop 1.0 GHz

) W e

11G-CDD_Ant3_2412_1000~26500

Spectrum

Ref Level 20,00 dBm

(=)

lo Att 20 de
Count 10/10
(@ 17k View

Offset 12.95 dB & RBW 100 kHz

SWT 255 ms @ VBW 300 kHz  Mode Sweep

10 dbf

M1[1] 7.20 dBm

2.409680 GHz

0 de:

M2[1] -46.65 dBm

21.054050 GHz

-10 dfm

dem

-20 dfm:

-30 dfm:

-40 dim

-50 dBm

ot

=70 dBm:

Start 1.0 GHz
—

30001 pts

Stop 26.5 GHz
J Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-70 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11G-CDD_Ant6_2437_30~1000

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 17k View

M1[1] 54.52 dBm

953.1340 MHz|
10 dém:

0 dem

-10 dBm

D1 -11.870 dBm

-20 dBm:

-30 dBm:

-40 dBm

50 dem -

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

[ )il ) W e

Date: 15.FEB.2023 19:30:31

11G-CDD_Ant6_2437_1000~26500

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz

lo At 20de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 17k View

M1[1] 5.45 dBm
2.436030 GHz

10 din M2[1] -46.43 dBm)
b 25.570100 GHzZ

0 dem|

-10 dBm

D1 -11.870 dBm

-20 dBfm

-30 dBm:

-40 dBm

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz
T
J Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-71 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11G-CDD_Ant3_2437_30~1000

Spectrum

(=)

lo Att
Count 10/10

Ref Level 20,00 dém Offset 12.77 dB & RBW 100 kHz
20 dB

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 54.89 dBm

831.4360 MHz|

0 dem

-10 dBm

-20 dBm:

dem

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

e S i e e ot e e et ety

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

) ()

11G-CDD_Ant3_2437_1000~26500

Spectrum

Ref Level 20,00 dBm

(=)

lo Att 20 de
Count 10/10
(@ 17k View

Offset 12.77 dB & RBW 100 kHz

SWT 255 ms @ VBW 300 kHz  Mode Sweep

10 dfi-

M1[1] 6.85 dBm

2.441130 GHz

0 dem|

M2[1] -46.07 dBm

20.354500 GHz

-10 dim

dem

-20 dBfm

-30 dBm:

-40 dBm

-50 dim

=70 dBm:

Start 1.0 GHz
—

30001 pts Stop 26.5 GHz

J [ | EEREREC ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-72 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11G-CDD_Ant6_2462_30~1000

Spectrum

(=)

lo Att
Count 10/10

20de SWT

Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz
30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 19.50 dBm

828.9460 MHz|

0 dem

-10 dBm

D1 -12.250 dBm

-20 dBm:

-30 dBm:

-40 dBm

ML
i 4

=70 dBm:

-50 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

L

Date: 15.FEB.2023 19:47:28

) ()

11G-CDD_Ant6_2462_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz

| Att

20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 6.86 dBm
2.457280 GHz
10 dife- M2[1] -46.13 dBm)
19.705950 GHz
0 dbm)
-10 defn
D1 -12.250 dem
-20 dEfm
-30 dBfm
~40 defn =
=70 dBm:

Start 1.0 GHz
—

30001 pts

3019:47:44

Stop 26.5 GHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-73 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11G-CDD_Ant3_2462_30~1000

Spectrum

(=)

Ref Level 20,00 dBm
lo Att 20 de
Count 10/10

Offset 12.36 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 53.70 dBm

975.4760 MHz|

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

) ()

11G-CDD_Ant3_2462_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz

lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 5.79 dBm
2.463230 GHz
10 dém m2[1] -46.06 dBm
7 20.348550 GHzZ
0 dem)
-10 defn
D1 430 dBm
-20 dEfm
-30 dBfm
-40 dgjn m
=70 dBm

Start 1.0 GHz
—

30001 pts Stop 26.5 GHz

J REREEEE ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-74 of 96



sanroncas. FCC RF Test Report

Report No

. FR320205C

11AX20MIMO_Ant6_2412_30~1000

Spectrum ug‘
Ref Level 20,00 deém  Offset 12.95 dB & RBW 100 kHz
| Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 54.38 dBm|
967.2640 MHZz|
10 dém:
0 dem.
-10 dBm
D1 780 dBmy
-20 dBm
-30 dBm
-40 dBm
50 dBm —
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- 1
I ) ()
Date: 15.FEB.2023 19:51:17
11AX20MIMO_Ant6_2412_1000~26500
Spectrum ug‘
Ref Level 20,00 deém  Offset 12.95 dB & RBW 100 kHz
| Att 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 5.50 dBm
2.407130 GHz
10 din M2[1] -45.15 dBm)
Y 20.348550 GHz
0 db
-10 dfm
D1 780 dBmy
-20 dfm
-30 dfm
-40 dirm- Tz

=70 dBm:

Start 1.0 GHz
—

30001 pts

Stop 26.5 GHz

L

Date: 15.FEB.2023 19:51:32

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-75 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX20MIMO_Ant3_2412_30~1000

| Att

Spectrum

Count 10/10

(=)

20

dB

Ref Level 20,00 deém  Offset 12.95 dB & RBW 100 kHz
SWT 30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

54.73 dBm)
919.7680 MHz|

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

PUSRE—— W T

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

L

Date: 15.FEB.2023

19:53:10

11AX20MIMO_Ant3_2412_1000~26500

Spectrum

(=)

Ref Level 20,00 deém  Offset 12.95 dB & RBW 100 kHz

it Bt i e

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 5.83 dBm
2.410530 GHz
10 diqn M2[1] -45.94 dBm)
20.394450 GHz
0 db
-10 dfm
D1 810 dBm
-20 dfm
-30 dfm
40 dgm =

30001 pts

Stop 26.5 GHz

=70 dBm:

Start 1.0 GHz
—— -

L L
Date: 15.FEB.2023

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-76 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX20MIMO_Ant6_2437_30~1000

|& Att
Count 10/

Spectrum

20
10

dB

v
Ref Level 20,00 dém Offset 12.77 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1] 54.86 dBm

994.8750 MHz|

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

URTRRaLRWERE s ! SURRR SRR R

Start 30.0 MHz

30001 pts

L

Date: 15.FEB.

Stop 1.0 GHz

) W e

19:56:35

11AX20MIMO_Ant6_2437_1000~26500

Spectrum

lo Att
Count 10/10

20 dB

o
v
Ref Level 20,00 dém Offset 12.77 dB & RBW 100 kHz
SWT 255 ms @ VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 defn

M1[1] 6.48 dBm

2.434330 GHz

0 dem|

M2[1] -46.15 dBm

21.781650 GHz

-10 dim

-50 dim

=70 dBm:

-20 dBfm

-30 dBm:

-40 dBm

L

Date:

Start 1.0 GHz
—

30001 pts

15.FEB. 2023

Stop 26.5 GHz
J Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-77 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX20MIMO_Ant3_2437_30~1000

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz
| Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 54.62 dBm|
938.7140 MHz|
10 dém:
0 dem.
-10 dBm
D1 800 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm -
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- _—

[ )il ) )

Date: 15

11AX20MIMO_Ant3_2437_1000~26500

M2
-50 djrr

=70 dBm:

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz
lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 1.76 dBm)
2.436030 GHz
10 deﬂ M2[1] -45.32 dBm)
v 20.360450 GHz,
0 dBm|
-10 dem-
D1 800 dBm
-20 dBfm
-30 dijm
-40 dBm-

Start 1.0 GHz
—

30001 pts StuE 26.5 GHz

J [ BERREEE ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

. A2-78 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX20MIMO_Ant6_2462_30~1000

| Att

Spectrum

Count 10/10

(=)

20 dB

Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz

SWT 30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

54.86 dBm)
904.2160 MHz|

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

IRP—— e SR

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

L

Date

: 15.FEB.2023

20:

04:48

11AX20MIMO_Ant6_2462_1000~26500

| Att

Spectrum

Count 10/10

(=)

20 dB

Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz

SWT 255 ms @ VBW 300 kHz  Mode Sweep

@ 1Pk Yiew

10 dean

M1[1]

0 dem|

M2[1]

6.14 dBm)
2.457280 GHz
-46.27 dBm)
20.346850 GHz

-10 difmn

-20 defm:

-30 dem

-40 defn

=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
n )
L L J Qi wa
Date: 15.FEB.2023 20:05

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-79 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX20MIMO_Ant3_2462_30~1000

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz
| Att 20 dB SWT 30.1ms & VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 54.98 dBm|
794.6090 MHz
10 dém:
0 dem.
-10 dBm
D1 40 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm 71
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- _—
I [ ) )

Date: 15.FEB.2023 20:06:43

11AX20MIMO_Ant3_2462_1000~26500

L

Date:

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.36 dB & RBW 100 kHz
lo Att 20 dé SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
Mi[1] 2.39 dBm
2.460680 GHz
10 dem M2[1] -45.87 dBm)
M1 20.342600 GHz
Y
0 dbm)
-10 difmn
D1 40 dBm
-20 defmn
-30 defn
-40 deyn. r
70 dBm
Start 1.0 GHz 30001 pts StuE 26.5 GHz
—— -

J [ BERREEE ]

15.FEB.2023 20:06:59

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

. A2-80 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX40MIMO_Ant6_2422_30~1000

Spectrum ug‘
Ref Level 20,00 dém Offset 12.34 dB & RBW 100 kHz

lo Att 20de SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk Yiew

Mode Sweep

M1[1] 53.95 dBm
937.5830 MHZ
10 dém:

0 dem

-10 dBm

20 dBm—J2t -L7.970 dem

-30 dBm:

-40 dBm

-50 dBm

oot AN

=70 dBm:

Start 30.0 MHz 30001 pts StuE 1.0 GHz

) ()

L

Date: 15.FEB.2023 20:17:14

11AX40MIMO_Ant6_2422_1000~26500

Spectrum ug‘
Ref Level 20,00 dém Offset 12.34 dB & RBW 100 kHz
| Att 20 dB SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
mM1[1] 0.00 dBm
2.439430 GHz
10 dem M2[1] -46.26 dBm)
. 20.299250 GHz,
0 dem
-10 dBm

I il A

20 ddm—J2L -L7.970 dem

-30 dBm:

-40 dim

70 dBm
Start 1.0 GHz 30001 pts StuE 26.5 GHz
n )
L J [ [ EECEER ]
Date: 15.FEB.2023 20:17:29

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-81 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX40MIMO_Ant3_2422_30~1000

| Att 20de SWT 30.1 ms & VBW 300 kHz

Mode Sweep
Count 10/10

Spectrum ug‘
Ref Level 20,00 dém Offset 12.34 dB & RBW 100 kHz

@ 1Pk Yiew

M1[1] 54.46 dBm
849.4450 MHZ
10 dém:

0 dem

-10 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

WU R——— S

=70 dBm:

Start 30.0 MHz

30001 pts Stop 1.0 GHz

) ()

L

Date: 15.FEB.2023 20:21:10

11AX40MIMO_Ant3_2422_1000~26500

Spectrum ug‘
Ref Level 20,00 dém Offset 12.34 dB & RBW 100 kHz

| Att 20de SWT 255 ms & VBW 300 kHz

Mode Sweep
Count 10/10

@ 1Pk Yiew

M1[1] 0.05 dBm)

2.415630 GHz
10 dem M2[1] -45.66 dBm)
20.379150 GHz

M1
0 dem

-10 dBm

!

=70 dBm:

20 ddm—J2L -L17.950 deém

-30 dBm:

-40 dim

-50 dEm

Start 1.0 GHz
—

30001 pts

L

Date:

StuE 26.5 GHz

J [ | EEREREC ]

15.FEB.2023 20:21:25

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-82 of 96



sanroncas. FCC RF Test Report

Report No

. FR320205C

11AX40MIMO_Ant6_2437_30~1000

Spectrum

(=)

lo Att
Count 10/10

SWT

Ref Level 20,00 dém Offset 12.77 dB & RBW 100 kHz
20 dB

30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

54.42 dBm)
861.6990 MHz|

0 dem

-10 dBm

D1 -16.640 d

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

TSPTowm o e S SR T

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

L

Date

: 15.FEB.2023 20:23

114

11AX40MIMO_Ant6_2437_1000~26500

Spectrum

(=)

Ref Level 20,00 dém Offset 12.77 dB & RBW 100 kHz

lo Att 20de  SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 0.45 dBm
2.452180 GHz
10 dem M2[1] -46.76 dBm)
» 23.398350 GHzZ
M1
0 dbm
-10 dgm
D1 -16.640 dBm
-20 dem
-30 dijm
-40 din
M2
=70 dBm:

Start 1.0 GHz
—

30001 pts

Stop 26.5 GHz

L

Date: 15.FEB.2023 20:23:30

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AL6

Page Number

: A2-83 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX40MIMO_Ant3_2437_30~1000

| Att

Count 10/10

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz

20de SWT 30.1ms & VBW 300 kHz Mode Sweep

(@ 1Pk view
M1[1] 55.23 dBm
922.5160 MHZ
10 dém:
0 dem.
-10 dBm
D1 -16.620 dBm
-20 dBm.
-30 dBm.
-40 dBm
-50 dBm Wi
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
I ) )

20:24:44

11AX40MIMO_Ant3_2437_1000~26500

Spectrum ug‘
Ref Level 20,00 dém  Offset 12.77 dB & RBW 100 kHz
lo Att 20 dé SWT 255 ms @ VBW 300 kHz  Mode Sweep
Count 10/10
@ 1Pk View
Mi[1] 1.48 dBm
2.430930 GHz
10 dem M2[1] -46.14 dBm)
M1 20.358750 GHz
y
0 dBm|
-10 dim
D1 -16.620 dBm
-20 dBfm
-30 dBm
-40 digm
M2
=70 dBm:
Start 1.0 GHz 30001 pts StuE 26.5 GHz
il T
L L J [ BERREEE ]
Da

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-84 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX40MIMO_Ant6_2452_30~1000

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.96 dB & RBW 100 kHz

lo At 20de SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 17k View

M1[1] 54.77 dBm
901.4350 MHZ
10 dém:

0 dem

-10 dBm

D1 -17.310 dBm
-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz
— .

[ )il ) ()

Date: 15

11AX40MIMO_Ant6_2452_1000~26500

Spectrum ug‘

Ref Level 20,00 dém  Offset 12.96 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 1.62 dBm
2.455580 GHz
10 dem M2[1] -45.71 dBm)
M1 20.363000 GHzZ
D1 -17.310 dBm
M2
=70 dBm:
Start 1.0 GHz 30001 pts StuE 26.5 GHz
il T
L JL J ARRRRRED e
Da 3 20:28:48

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number . A2-85 of 96



sanroncas. FCC RF Test Report

Report No. : FR320205C

11AX40MIMO_Ant3_2452_30~1000

Spectrum

(=)

Count 10/10

Ref Level 20,00 dém  Offset 12.96 dB & RBW 100 kHz
| Att 20de SWT 30.1 ms & VBW 300 kHz

Mode Sweep

@ 1Pk Yiew

10 dém:

M1[1]

54.73 dBm)
895.2920 MHz|

0 dem

-10 dBm

D1 -17.270 dBm
-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

we—————"— SR A

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

L

Date: 15.FEB.2023 20:30:34

11AX40MIMO_Ant3_2452_1000~26500

Spectrum

(=)

Ref Level 20,00 dém  Offset 12.96 dB & RBW 100 kHz

lo Att 20 dé SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 2.65 dBm
2.455580 GHz
10 dem M2[1] -46.34 dBm)
M1 23.726450 GHZ
Y
D1 -17.270 dBm
M
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
il T
L L J ARRRRRED e
Date: 15.FEB.2023 20:30:49

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AL6

Page Number

: A2-86 of 96



samran a5 FCC RF Test Report Report No. : FR320205C

AX Partial RU WLAN

Maximum power spectral density

Test Result
TestMode Antenna | Freq(MHz) | RuSize | Rulndex Result imit Verdict
[dBm/3kHz] [dBm/3kHz]
26Tone RUO -9.8 <8.00 PASS
Ant6 2412 52Tone RU37 -9.2 <8.00 PASS
106Tone | RUS53 -9.54 <8.00 PASS
26Tone RUO -10.97 <8.00 PASS
Ant3 2412 52Tone RU37 -11.15 <8.00 PASS
106Tone | RUS53 -11.02 <8.00 PASS
26Tone RUO -7.34 <8.00 PASS
total 2412 52Tone RU37 -7.06 <8.00 PASS
106Tone | RU53 -7.21 <8.00 PASS
26Tone RUO -7.21 <8.00 PASS
Ant6 2437 52Tone RU37 -6.97 <8.00 PASS
106Tone | RU53 -6.56 <8.00 PASS
26Tone RUO -7.9 <8.00 PASS
11AX20MIMO Ant3 2437 52Tone RU37 -7.66 <8.00 PASS
106Tone | RUS53 -8.62 <8.00 PASS
26Tone RUO -4.53 <8.00 PASS
total 2437 52Tone RU37 -4.29 <8.00 PASS
106Tone | RUS53 -4.46 <8.00 PASS
26Tone RUS8 -10.94 <8.00 PASS
Ant6 2462 52Tone RU40 -10.28 <8.00 PASS
106Tone | RU54 -9.64 <8.00 PASS
26Tone RUS8 -10.19 <8.00 PASS
Ant3 2462 52Tone RU40 -10.92 <8.00 PASS
106Tone RU54 -11.12 <8.00 PASS
26Tone RUS8 -7.54 <8.00 PASS
total 2462 52Tone RU40 -7.58 <8.00 PASS
106Tone | RU54 -7.31 <8.00 PASS
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level {(dBuV)
70.0
600 | 15C RS§247-QP
i i
- 1 -
50.0 ST 15C RSS247-AVG
ML) |
& Iy
40.0 } “ I
30.0 L
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-100334-LINE LINE
Over Li:llit. Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1% 0.181 60.37 -5.06 65.43 40.19 9.75 10.43 QP
2 0.161 43.07 -12.36 55.43 22.89 9.75 10.43 Average
3 0.230 54.45 -7.99 62.44 34.50 8.55 10.40 QF
4 0.230 32.15 -20.29 52.44 12.20 08.55 10.40 Average
5 0.260 55.50 -5.92 61.42 35.61 9.52 10.37 QP
8 0.260 34.10 -17.32 51.42 14.21 8.52 10.37 Average
7 0.330 51.16 -B.28 59.44 31.20 98.63 10.33 QP
8 0.330 32.16 -17.28 49.44 12,20 9.63 10.33 Average
9 0.379 51.17 -7.13 58.30 31.19 8.67 10.31 QF
10 0.379 32.17 -16.13 48.30 12,19 8.67 10.31 Average
11 0.494 41.45 -14.65 56.10 21.50 9.74 10.21 QP
12 0.494 27.15 -18.95 46.10 7.20 8.74 10.21 Average
12 0.668 40.49 -15.51 56.00 20.60 98.72 10.17 QP
14 0.668 28.69 -17.31 46.00 B.80 9.72 10.17 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level {(dBuV)
70.0
600 15C RS§247-QP
[
50.0 B 15C RSS247-AVG
i
40.0 'I 1
30.0 o
20.0
10.0
15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-100334-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv a8 ~ dBuv _ aBuv i aE
1 0.159 60.85 -4.87 65.52 40.60 8.62 10.43 QF
2 0.159 42.15 -13.37 55.52 22,10 0.62 10.43 Average
3%  0.179 60.21 -4.34 64.55 40.21 9.58 10.42 QF
4 0.179 42.21 -12.34 54.55 22.21 8.58 10.42 Average
5 0.251 57.00 -4.73 61.73 37.20 98.42 10.38 QP
6 0.251 33.40 -18.33 51.73 13.60 9.42 10.38 Average
7 0.318 50.30 -9.45 59.75 30.49 8.47 10.34 QF
8 0.318 28.00 -21.75 49.75 8.19 8.47 10.34 Average
9 0.421 46.04 -11.38 57.42 26.19 9.57 10.28 QP
10 0.421 27.94 -19.48 47.42 8.09 8.57 10.28 Average
11 0.481 43.43 -12.89 56.32 23.59 08.61 10.23 QP
12 0.481 32.33 -13.99 46.32 12.49 9.61 10.23 Average
12 0.567 41.03 -14.97 56.00 21.21 8.63 10.19 QF
14 0.567 28.13 -17.87 46.00 8.31 9.63 10.19 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~ 42 %
Test Engineer : Carry Xu
Temperature : 22~23 C

Radiated Spurious Emission Test Modes

Mode ‘ Band (MHz) ‘ Antenna Modulation ‘ Channel ‘ Frequency DataRate RU Remark
Mode 1 2400-2483.5 CDD 3+6 802.11b 1 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 3+6 802.11b 6 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 3+6 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 3+6 802.11g 1 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 3+6 802.11g 6 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 3+6 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 3+6 802.11ax HE20 1 2412 MCSO0 - -
Mode 8 2400-2483.5 CDD 3+6 802.11ax HE20 6 2437 MCSO - -
Mode 9 2400-2483.5 CDD 3+6 802.11ax HE20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 CDD 3+6 802.11ax HE20 1 2412 MCSO RU26/0 -
Mode 11 2400-2483.5 CDD 3+6 802.11ax HE20 1 2412 MCSO RU52/37 -
Mode 12 2400-2483.5 CDD 3+6 802.11ax HE20 1 2412 MCSO RU106/53 -
Mode 13 2400-2483.5 CDD 3+6 802.11ax HE20 11 2462 MCSO0 RU26/8 -
Mode 14 2400-2483.5 CDD 3+6 802.11ax HE20 11 2462 MCSO0 RU52/40 -
Mode 15 2400-2483.5 CDD 3+6 802.11ax HE20 11 2462 MCSO0 RU106/54 -
Mode 16 2400-2483.5 CDD 3+6 802.11ax HE40 3 2422 MCSO - -
Mode 17 2400-2483.5 CDD 3+6 802.11ax HE40 6 2437 MCSO - -
Mode 18 2400-2483.5 CDD 3+6 802.11ax HE40 9 2452 MCSO - -
Mode 19 2400-2483.5 CDD 3+6 802.11ax HE20 11 2462 MCSO0 LF

Co-location

Mode (BMaSS) Antenna Modulation Channel Frequency 2::: RU Remark

2400-2483.5 3 802.11ax HE20 11 2462 MCSO0 - -
Mode 20 2400-2483.5 6 Bluetooth-LE 39 2480 2Mbps - -
Part 27M LTE-Band 41 BW=20M
Mode 21 2400-2483.5 CDD 3+6 802.11ax HE20 11 2462 | MCSO | - | -
Part 27M LTE-Band 41 BW=20M
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Summary of each worse mode
Mode Modulation Ch. (FlvrleHcl) (dléi\</ellrn) (dléluns;/tm) M(ng;n Pol. Z?/Zk Result Remark
802.11b 1 2389.95 39.42 54.00 -14.58 AVERAGE Pass Band Edge
! 802.11b 1 4824.00 44.29 74.00 -29.71 H PEAK Pass Harmonic
802.11b 6 - - - - - - - Band Edge
2 802.11b 6 7311.00 46.19 54.00 -7.81 \% AVERAGE Pass Harmonic
802.11b 11 2484.88 39.21 54.00 -14.79 H AVERAGE Pass Band Edge
’ 802.11b 1 4924.00 45.79 74.00 -28.21 H PEAK Pass Harmonic
802.11g 1 2389.95 50.40 54.00 -3.60 H AVERAGE Pass Band Edge
N 802.11g 1 4824.00 43.38 74.00 -30.62 H PEAK Pass Harmonic
802.11g 6 - - - - - - - Band Edge
> 802.11g 6 7311.00 45.25 74.00 -28.75 \% PEAK Pass Harmonic
802.11g 11 2483.50 49.97 54.00 -4.03 H AVERAGE Pass Band Edge
° 802.119g 11 7386.00 44.26 74.00 -29.74 \% PEAK Pass Harmonic
802.11ax HE20 1 2389.95 50.38 54.00 -3.62 H AVERAGE Pass Band Edge
! 802.11ax HE20 1 4824.00 41.36 74.00 -32.64 H PEAK Pass Harmonic
802.11ax HE20 6 - - - - - - - Band Edge
8 802.11ax HE20 6 7311.00 43.65 74.00 -30.35 \Y PEAK Pass Harmonic
802.11ax HE20 11 2483.74 50.78 54.00 -3.22 H AVERAGE Pass Band Edge
° 802.11ax HE20 11 7386.00 42.70 74.00 -31.30 \% PEAK Pass Harmonic
802.11ax HE20 1 2389.30 38.54 54.00 -15.46 H AVERAGE Pass Band Edge
10 802.11ax HE20 1 - - - - - - - Harmonic
802.11ax HE20 1 2389.69 39.25 54.00 -14.75 \% AVERAGE Pass Band Edge
- 802.11ax HE20 1 - - - - - - - Harmonic
802.11ax HE20 1 2389.43 40.58 54.00 -13.42 \% AVERAGE Pass Band Edge
12 802.11ax HE20 1 - - - - - - - Harmonic
802.11ax HE20 11 2484.94 37.67 54.00 -16.33 H AVERAGE Pass Band Edge
13 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 11 2483.50 38.29 54.00 -15.71 H AVERAGE Pass Band Edge
1 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE20 11 2483.50 41.00 54.00 -13.00 H AVERAGE Pass Band Edge
o 802.11ax HE20 11 - - - - - - - Harmonic
802.11ax HE40 3 2389.95 49.53 54.00 -4.47 H AVERAGE Pass Band Edge
10 802.11ax HE40 3 4844.00 43.07 74.00 -30.93 H PEAK Pass Harmonic
802.11ax HE40 6 2389.69 49.61 54.00 -4.39 H AVERAGE Pass Band Edge
a 802.11ax HE40 6 7311.00 42.45 74.00 -31.55 \% PEAK Pass Harmonic
802.11ax HE40 9 2484.22 50.62 54.00 -3.38 H Average Pass Band Edge
18 802.11ax HE40 9 7356.00 42.21 74.00 -31.79 \% PEAK Pass Harmonic
19 802.11ax HE20 11 42.61 27.36 40.00 -12.64 \% PEAK Pass LF
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Report No. : FR320205C

Co-location
. Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
802.11ax HE20 11 2483.50 46.35 54.00 -7.65 H AVERAGE Pass Band Edge
802.11ax HE20 11 10336.50 53.33 74.00 -20.67 \Y PEAK Pass Harmonic
20
Bluetooth-LE 39 2483.56 46.07 54.00 -7.93 \Y AVERAGE Pass Band Edge
Bluetooth-LE 39 10336.50 50.78 74.00 -23.22 \% PEAK Pass Harmonic
802.11ax HE20 11 2483.50 50.45 54.00 -3.55 H Average Pass Band Edge
21
802.11ax HE20 11 10336.50 51.85 74.00 -22.15 \Y PEAK Pass Harmonic
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